
 

 

 

Natural Organic Matter (NOM) in South African water 

sources and its removal using ceramic membranes in 

water treatment plants 

By 

 

WELLDONE MOYO  

 

Thesis in fulfilment of the requirement for the degree 

Doctor of Philosophy  

 

in the 

 

COLLEGE OF SCIENCE, ENGINEERING AND TECHNOLOGY 

of the 

UNIVERSITY OF SOUTH AFRICA 

 

Supervisor : Prof. THABO T.I NKAMBULE 

Co-supervisors : Prof. SEBASTIAAN G.J HEIJMAN 

Prof. TITUS A.M MSAGATI 

Prof. BHEKIE B. MAMBA 

                                                  

DECEMBER 2019



i 
 

DECLARATION 

 

Name: Welldone Moyo  

 

Student number: 46564195 

 

Degree: PhD: SET 

 

 

I declare that this thesis is my own work and all sources quoted or used were 
[...]
interactions on fouling. Sep. Purif. Technol., 118, 762–775. 

[133] X. Zhang (2014). Characterisation and Mitigation of the Fouling of Ceramic 

Microfiltration Membranes Caused by Algal Organic Matter Released from 

Cyanobacteria. MSc Thesis, RMIT University.. 

[134] W. Yu, T. Liu, J. Crawshaw, T. Liu, and N. Graham (2018). Ultrafiltration and 

nanofiltration membrane fouling by natural organic matter: Mechanisms and 



 

79 

mitigation by pre-ozonation and pH. Water Res., 139(August), 353-362. 

[135] J. Xing (2018). Combined effects of coagulation and adsorption on 

ultrafiltration membrane fouling control and subsequent disinfection in 

drinking water treatment. Environ. Sci. Pollut. Res., 26, 1–11. 

[136] Z. Song, M. Fathizadeh, Y. Huang, K. Hoon, and Y. Yoon (2016). TiO 2 

nano fi ltration membranes prepared by molecular layer deposition for water 

puri fi cation. J. Memb. Sci., 510 (July). 72–78. 

[137] P. Puhlfürß, A. Voigt, R. Weber, and M. Morbé (2000). Microporous TiO 2 

membranes with a cut off < 500 Da. J. Memb. Sci., 174 (1) 123–133. 

[138] S. P. Cardoso, I. S. Azenha, Z. Lin, I. Portugal, A. E. Rodrigues, and C. M. 

Silva (2017). Inorganic Membranes for Hydrogen Separation. Sep. Purif. 

Rev., 47(3), 1–38. 

[139] L. Zheng, H. Li, T. Xu, F. Bao, and H. Xu (2016). Defect size analysis 

approach combined with silicate gel/ceramic particles for defect repair of Pd 

composite membranes. Int. J. Hydrogen Energy., 41(41), 18522–18532. 

[140] D. Korelskiy, P. Ye, H. Zhou, J. Mouzon, and J. Hedlund (2014). Reprint of: 

An experimental study of micropore defects in MFI membranes. Microporous 

Mesoporous Mater.,192, 69–75. 

[141] D. Koutsonikolas, S. Kaldis, G. P. Sakellaropoulos, M. H. Van Loon, R. W. J. 

Dirrix, and R. A. Terpstra (2010). Defects in microporous silica membranes: 

Analysis and repair. Sep. Purif. Technol.,73(1), 20–24. 

[142] D. Koutsonikolas, S. Kaldis, and G. P. Sakellaropoulos (2009). A low-

temperature CVI method for pore modification of sol-gel silica membranes. 

J. Memb. Sci., 342(1–2), pp. 131–137. 

[143] K. H. Kim, P. G. Ingole, and H. K. Lee (2017). Membrane dehumidification 

process using defect-free hollow fiber membrane. Int. J. Hydrogen Energy, 

42(38), 24205–24212, 2017. 



 

80 

[144] J. Yu, J. Zhang, C. Bao, H. Li, H. Xu, and J. Sun (2017). Confined and in-

situ zeolite synthesis: A novel strategy for defect reparation over dense Pd 

membranes for hydrogen separation. Sep. Purif. Technol., 184, 43–53. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

81 

CHAPTER 3:  

 EXPERIMENTAL METHODOLOGY 

 

3.1 INTRODUCTION 

This chapter provides detailed descriptions of experimental procedures conducted 

in order to fulfill the objectives of this study. 

3.2 SAMPLING 

Samples were abstracted in triplicates after each water treatment step using clean 

1 L glass bottles which had Teflon-lined screw caps. Samples were collected at 

each point of the treatment train, and suitable sample collection methods were 

used. For example, for collection of the samples, a 1L bucket was either hooked to 

a rod or rope or the sample was simply scooped or collected from a sampling tap 

located at designated parts of the water treatment train. Prior to collection of each 

water sample, specific care was taken for the sample container to be rinsed at 

least three times with the targeted water sample. Samples for membrane research 

work were collected in 25 L plastic containers.  

3.3 SAMPLING SITES 

Sample collection was carried out at eleven water treatment plants, which 

represent the five water quality regions of South Africa, the sixth water quality 

region was left out due to logistical and budgetary constraints (Figure 3.1). The 

water treatment plants located in the first water quality regions that were selected 

for this study are Ebenezer (EB), Flag Boshielo (FB) and Olifantspoort (OL) plants. 

These inland plants, which are operated and managed by Lepelle Northern Water 

Company, supply potable water to the entire province of Limpopo including its 

farming and mining communities. NOM found in this region is impacted by 

agricultural and mining activities due to surface runoff in combination with other 

catchment dynamics. 

The plants located in the second water quality region were Rietvlei (RV) and 

Midvaal (MV) water treatment plants. RV is operated by the Tshwane Municipality 

and has a maximum treatment output of 42 ML/day, and the treatment processes 

involve coagulation/flocculation using a combination of ferric sulphate and a 



 

82 

commercial organic flocculant with pH correction using lime, followed by dissolved 

air floatation filtration (DAFF) through sand beds, and finally chlorination. While 

MV in addition to those treatment steps of RV also employs advanced methods 

such as pre and post ozonation. RV is located in a metropolitan region, therefore 

its sources of pollution that impact the nature of NOM are mainly anthropogenic 

activities. MV is located in the mining regions of the North West province of South 

Africa. This region is mainly a surface and subsurface mining area; therefore the 

character of NOM is greatly affected by mining activities due to acid mine 

drainage, metal contamination, and increased sediment levels in streams. 

 

The treatment plants located in the third water quality region, which were selected 

for this study, are Mtwalume (MT), Amanzimtoti (AM), Umzinto (UM) and 

Hezelmere (HL). Although located in the eastern part of the country and operated 

by the Umgeni Water Company, these coastal plants and supply potable water to 

the greater KwaZulu Province and specific parts of the Eastern Cape Province. 

The relatively pristine source water for these coastal plants emanate from the 

highlands of Lesotho [1]. Commercial sugarcane plantations found in this region 

tend to influence the type of NOM reaching the plants due to surface runoff.  

 

Plants located in fourth and fifth water quality types are located in the south east 

coast water quality region of the country. These plants are: Preekstoel (H) and 

Plettenburg Bay (P) water treatment plants, respectively, which are operated by 

Veolia Water Company and the local municipality, respectively. These water 

treatment plants are located in regions which experiences episodes of extended 

droughts. Unlike the rest of the country, the south east coastal plants experience a  

hot and dry summer seasons similar to Mediterranean climate, mild to warm spring 

and autumn seasons and rainy winter seasons [2]. Thus, NOM found in this region 

is greatly influenced by climatic conditions. 

 

 



 

83 

 

 

Figure 3. 1: The location of the sampled water treatment plants within the water 
quality regions of South Africa. 

 

3.4 QUANTITATIVE (BULK) NOM CHARACTERIZATION  

Basic water quality parameters such as pH, conductivity and turbidity were 

measured on site. Chemical parameters such as pH are important because they 

can be used for determining the morphology of NOM. Whereas NOM tends to 

acquire a compact morphology at low pH, it generally has a linear morphology at 

higher pH. This information is particularly important for water treatment plants that 

use membrane technology since the morphology determines the mechanism and 

ultimately the extent of membrane fouling. Additionally, pH plays an important role 

when determining the optimal coagulant required for the removal of NOM. 

  



 

84 

Another important parameter for assessing the viability of membrane technologies 

is conductivity. Conductivity is an indirect measure of ionic strength (IS), which 

determines electrical activity of the water. At high IS, NOM assumes a coiled 

morphology and at low IS, NOM assumes a linear morphology [3]. Further, 

turbidity was measured onsite, turbidity is an indicator of the quantity of colloidal 

and particulate matter in a sample and is the primary determinant of the coagulant 

demand when turbidity is very high. The treatment conditions of the sampled 

plants are summarised in Table 3.1. 

 



 

85 

Table 3. 1: Treatment conditions of sampled treatment plants 

Raw Coagulation Clarification Filtration Disinfection Finished Water 

Sample Source Type Dosage Basin DAF DAFF RSF DAFF Type Dosage  

EB Ebenezer Dam Polymer U3800 0.5 mg/l    X  Chlorine  1.02 mg/l 51.41 ML/d 

OL Lepelle River Polymer 3456 4 mg/l X   X  Chlorine 2.19 mg/l 65.66 ML/d 

FB Flag Bosheilo Dam Polymer U38100 144 mg/l X   X  Chlorine 1.9 mg/l 11 ML/d 

UM Umzinto River 

E.J Smith Dam 

Zeta floc 553 4 mg/l X   X  Chlorine 0.17 mg/l 13.97 ML/d 

AM Nungwane Dam Polymer U3500 8.55 mg/l X   X  Chlorine 1.7 mg/l 6.7 ML/d 

HL (New 

plant) 

 
Hezelmere River Polymer 3.3 mg/l 

X   X  

Chlorine 1.5 mg/l 

4.3 ML/d  

HL (Old 

plant) 

 

X   X   

MT Mthwalume River Zeta-floc 4.6 mg/l X   X  Chlorine 1.5 mg/l 9.43 ML/d 

H Debose Dam Alum  0.061 g/l X   X  Chlorine 4 mg/l 11 ML/d 

H  

 

Borehole: 

(Out of Commission)  

  X   Iron Filter: 

Manganes

e Filter: 

 Chlorine   

P Keurbooms River SUD-floc 0.006 g/l  X  X  Chlorine 0.6 mg/l  



 

86 

 

3.5 LABORATORY ANALYSIS AND CHARACTERIZATION 

Sample analysis was undertaken within 72 hours after collection. No chemical 

preservatives where used because of their contribution to the alteration of the chemical 

composition of NOM. Parameters such as DOC, UV254, FEEM, SUVA, PRAM and 

BDOC procedures are discussed individually in the sub-sections that follow. 

3.5.1 Dissolved Organic Carbon (DOC) 

Prior to analysis, samples were filtered with a 0.45 μm GF/F filter. Thereafter, the a total 

organic carbon (TOC) analyser (Teledyne Tekmar, TOC combustion) was used to 

analyse the DOC of the samples. Hydrogen phthalate (KHP) standards of 

concentrations ranging from 1, 5, 10, 20 to 30 mg/L were used to calibrate the 

instrument. DOC measurement was carried out in triplicates. Removal efficacies of 

respective treatment stages were quantified as the percentage DOC reduction after the 

various treatment steps (i.e. coagulation, sedimentation, sand filtration and disinfection). 

The membrane rejection of DOC (rDOC) was calculated (Equation 3.1) [5]: 

 

       (3.1) 

 

where, C0 is initial DOC concentration in the raw water feed, and Cp is the 

concentration of DOC in the permeate. 

3.5.2 Fluorescence and Ultraviolet Absorbance at 254 nm (UV254) 

After temperature stabilization at 25 oC, the samples were passed through 0.45 μm 

GF/F filters before analysis. A fluorescence spectrometer (Aqualog, HORIBA, Jobin 

Yvon) was used to measure EEMs, simulated SFS at Δλ = 60 nm and UV-Vis 

absorbance spectra in the wavelength range 200 – 800 nm. The excitation interval was 

set at 2 nm while the emission interval was set at 3.28 nm, respectively, and emission 

was recorded in the wavelength range 248.58-830.59 nm. The area under the peak was 

obtained by exciting the Raman water standard at 350 nm and measuring the emission 

between 248.58 - 830 nm [34]. Raman units (RU) were obtained by conversion using 

the area under the peak of the reference Raman water sample. Ultraviolet absorbance 

at λ = 254 nm (UV254) measurements were performed on the NOM fractions 

 

0

0

C

CC
r

p

DOC






 

87 

 

(hydrophobic (HPO), hydrophilic (HPI), transhpilic (TPI)) obtained after the modified 

polarity rapid assessment method (mPRAM). 

3.5.3 Specific Ultraviolet Absorbance (SUVA)  

SUVA is the quotient of DOC and UV254 (Equation 3.2). SUVA is an indicator of the 

hydrophobicity of a sample and it is used to determine the relative amount of humic 

substances present in organic matter relative to non-humic substances [4]. Whereas 

SUVA values greater than 4 L.mg-1.m-1 indicate NOM of a hydrophobic nature, SUVA 

values in the range of 2 to 4 L.mg-1.m-1 indicate transphilic NOM. Any SUVA values that 

are less than 2 Lmg-1m-1 are indicative of NOM that is hydrophilic in nature [4]. 

 

        100
)(

)(
)

.
(

1

254 


L
mg

DOC

cmUV

mmg
LSUVA                                                                          (3.2) 

3.5.4 Polarity Rapid Assessment Method 

The m-PRAM method was used to fractionate NOM into 3 fractions, namely;  TPI, HPO 

and HPI following a method by Nkambule et al. (2012)[3]. Briefly, a vacuum pump 

operated at 5 inches Hg, 0.1 bar was connected to a 24 position vacuum manifold 

(Sigma Aldrich, Germany) equipped with 20 mL glass vials for collecting the filtrate. 

Solid phase extraction (SPE) cartridges (i.e., NH2 (weakly anionic), C18 (non-polar) and 

CN (polar)), each of 6 mL volume and 500 mg size were placed on the vacuum manifold 

and operated in series to collect the TPI, HPO and HPI, respectively. Quality assurance 

for reproducible results was guaranteed by allowing sufficient clean-up of the cartridges 

to eliminate carbon leaching. Firstly, Methanol (15 mL) was passed through each 

cartridge at a rate of 1 ml/s until a methanol head of about 1-2 mm. Secondly, loosely 

bound organic matter and residual methanol was washed off using 500 mL deionized 

water in 100 mL aliquots until a constant UV254 absorption was obtained. Water samples 

(20 mL) were introduced into the cartridges placed in series in the order C18, CN and 

NH2, respectively. The permeate of the first cartridge was introduced into the second 

cartridge and in turn the permeate thereof was then introduced into the third cartridge. 

The elution of the HPI and HPO was achieved by filtrating 0.1 M NaOH (10 mL) through 



 

88 

 

the CN and C18 cartridges, respectively. The fraction not retained by the NH2 cartridge 

was designated the TPI fraction. 

 

3.5.5  Biodegradable Dissolved Organic Carbon  

DAFF beds at the WTP were sampled for an inoculum heterotrophic bacterium 

contained in the biologically active sand (BAS). The sand was washed in 0.1 M sodium 

thiosulphate to remove excess carbon. The sand sample was further rinsed with 

deionized water. The supernatant was then analyzed for UV254, DOC and 

fluorescence, and the data obtained used as the baseline. The washed sand (100 g) 

was placed in 500 mL Erlenmeyer flasks, to which 300 mL of water sample was added 

and covered with aluminum foil. Glucose solutions of concentrations 5, 8, and 10 mg/L, 

respectively were used as control. Both samples and control were kept in the dark for 5 

days in an incubated water bath at 22˚C, and daily measurements of UV254, DOC and 

fluorescence were obtained. 

 

3.5.6  Sulphuric acid-UV Absorbance Method for Polysaccharide Quantification 

 A modified method reported by Albalasmeh (2013)[38] for the measurement of 

polysaccharides was used. In brevity, 3 mL of 95 % sulphuric acid was added to 1 mL 

aliquot of sample from the feed and permeates of respective membranes. The samples 

were then vortexed for 30 s and UV absorbance was measured using a UV-Vis 

spectrophotometer (Lambda 650S, Perkin Elmer). Known concentrations of glucose 

were used as calibration standards. The peak area was assumed to be proportional to 

the sum of biopolymer derivatives absorbing in that region. 

3.6 MODELING TECHNIQUES EMPLOYED TO TRACK NOM COMPOSITION 
AND DYNAMICS 

3.6.1 Log-Transformed Absorbance Spectrum 

The Naperian form of absorbance data was obtained by determining the natural 

logarithm of the absorbance values (LnA) measured at respective treatment stages. The 

difference in LnA values of successive treatment stages was denoted as the differential 

log-transformed absorbance (DLnA) [5] (Equation 3.3): 



 

89 

 

 

    iii LnALnADLnA  1       (3.3) 

where, Ai-1(λ) and Ai(λ) are the absorbance intensities measured from samples 

from two successive treatment process at a wavelength of interest, respectively. 

3.6.2 Fluorescence Regional Integration (FRI) of Removed Fractions 

Five wavelength-dependent regions of the EEM spectrum representing specific 